
Tensioner

Idler

Power Steering

Clutch PumpA/C

Alternator

Idler

Idler

Water Pump

Idler

8/25/2011



1

10

7
4

8

6

5

3,B

2

2,A

8
9

9
9

9

A

B

8/25/2011

ITEM NO. PART NUMBER QTY.

1 HYD CLUTCH PUMP (SOLD 
SEPARATELY) 1

2 HEX FLANGE BOLT, M10 x 40 5

3 HEX FLANGE BOLT, M10 x 80 1
4 CMP 2601 1
5 89007 IDLER 2
6 CMB 3867 2
7 ADEL CLAMP 1
8 REGULAR LW 3/8" 4
9 HEX BOLT 3/8" X 1 4
10 HEX FLANGE BOLT, M8 x 1.25 x 20 1

N/S - Belt - 5061420  Qty. 1


	Sheet2
	Sheet3
	Drawing View1


